P-558-SMSMPSSK-E-DISTILLERY-52022

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

EXPANSION OF MOLASSES BASED DISTILLERY FROM
60 TO 120 KLPD USING C / B HEAVY MOLASSES/ SUGARCANE JUICE
/ SYRUP IN THE EXISTING PREMISES OF 10,000 TCD SUGAR FACTORY,
33 MW CO - GENERATION PLANT & 20 MT/DAY ACETIC ACID PLANT.

BY

M/S. SAHAKAR MAHARSHI SHANKARRAO MOHITE-PATIL
SAHAKARI SAKHAR KARKHANA LTD.

AT: SHANKARNAGAR - AKLUJ, TAL.: MALSHIRAS,
DIST.: SOLAPUR, MAHARASHTRA

PREPARED BY

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com
[...]
Figure 2. Integrated Manufacturing Process Operations

Sugar Factory

=map
1l

[ Weighment & Cane Preparation ] i | Cogeneration Plant To Grid

|

4 ' k—3 Ash ——> Brick Manufacturers or Manure

[ Juice Extraction & Clarification } :' Pre!s:%n.;ud Manure To Factory

| ': femeae T

i H Distillery Unit !
Juice Sulphitation ] oo DeHien I .

l Bagasse As manure
i [ Syrup Boiling } ' : L Condensate
; ' - for Recycle
: \ i i
[ Centrifuging ]—% Fermentation H Distillation I Alcohol
i E E Alcahol Storage
' [ Storage of Sugar ] :.

5) THE PRODUCTS

The details of products that are being manufactured under the existing Sugar Factory, Co-gen
Plant & Distillery as well as those to be manufactured under Sugar Factory & Distillery
expansion are represented in the following table.

Table 4. Product & By-product for integrated Complex of Sugar, Co-gen & Distillery

. Quantit
Industrial unit Product& By-product | Unit Existing | Expansiofn | Total
Products
Rectified Alcohol /| KL/M 1800 1800 3600
Rectified Spirit
Silent Spirit / Extra | KL/M 900 2700 3600
Neutral Alcohol
Distillery Anhydrous Alcohol/ | MT/M 960 1920 2880
(60-120 KLPD) | Ethanol (from own
industry)
By-Products
CO2 gas MT/M 1350 1350 2700
Fusel Oil KL/M 18 18 36
Products
Sugar Factory | Sugar (12%) MT/M 37440 -- 37440
(10,000 TCD) | Refined Sugar (3%) | MT/M 9000 -- 9000
By-products




Bagasse (28%) MT/M 84000 -- 84000
Press Mud (4%) MT/M 11520 -- 11520
Molasses (4%) MT/M 11520 -- 11520
Co-Gen Electricity MW 33 - 33
(33 MW)
Acetic Acid MT/M 900 -- 900
Acetaldehyde MT/M 720 -- 720
Acetic Acid Anhydrous Alcghol MT/M 1200 -- 1200
Plant, Bio (Rthanol) by using
Fertilizer Plant | RS only
& Ethanol Plant Phosphate MT/M 20 -- 20
Solubilizing Bacteria
Azotobacter MT/M 10 -- 10
6) ENVIRONMENTAL ASPECTS

SMSMPSSKL has planned an effective ‘Environmental Management Plan’ under the
expansion project. Various aspects of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment
a. Water Use

Total water requirement after expansion of distillery shall be to the tune of 1648 M?/Day. Out
of this 204 CMD Fresh water will be taken from Nira Right Bank Canal, 1072 CMD will be
Distillery CPU Treated Effluent Recycle during Molasses based operations & 372 CMD water
from Excess Condensate Water.

Total water required for existing Sugar Factory & Co-gen plant is 4811 CMD. Out of this 35
CMD is fresh water taken from Nira Right Bank Canal, 4136 CMD is actual sugar cane
condensate. 46 CMD is STP treated, 540 CMD is sugar ETP treated water & 54 CMD is Rain

water Harvesting. More details about water budget are presented in EIA report at Chapter 2

Table 5. Water Consumption in Distillery Unit

Description Existing 60 KLPD After Expansion 120 KLPD
Molasses Based Molasses based Cane Syrup
Based
During Crushing During Non-Crushing
: # # # #
Domestic 20 2 79 2
Industrial
P L] 1) Y
e 480 954 954 -
Cooli ke- LI L) L) # )
COMMEMAKETP 1 180 (" 12+ 168) 480( 118+¥362) | 480( 118+%232+ 130) 480
i # # L)
Boiler makeup 60 *150 150 ( 52+ *98) 150
#
DM backwash 12 *30 *30 ’30
Lab & Wash #3 %7 *7 97
Ash Quenching Q 3 %5 %5 . 5




Industrial total # L # e
738 ( 243+ 492+ Y 'y
(& 1626 (*554+ 1072) | 1626 (182+ 1072+ 672
3) 372)
G 758 1648 1648 4 °
rand Total # ) Q # ) # )
(263+ 492+ 3) ( 22+*554+ 1072) ( 204+ 1072+ *372) 694( 22+ 672)
Norm: Fresh water
Consumption 10 4.3 0 1.7 0
KL/KL of Alcohol.

Note: # - Fresh Water from Nira right bank canal, # - Molasses Distillery CPU Treated Effluent Recycle, Q -
Recycle water from ETP, #- Cane Juice Distillery CPU Treated Effluent Recycle, * Excess Cane Condensate

Table 6. Water Consumption of Existing Sugar Factory & Cogen Plant

No. Description Quantity (M3/Day)
A | Domestic 35
B | Industrial
a. Process *2965
b. Cooling Makeup 994 (3540+*454)
c. Boiler Makeup *336
d. DM Backwash *67
e. Lab & Washing *10
f. Ash Quenching *4
Industrial Use 4376 (°540+*3836)
C | Gardening 400 (946+*300+54)
D Grand Total | 4811 (*4136+°540+"35 +@46+ 254)
Recycle 99%
Fresh Water Consumption 0 LitMT
(100 Lit/ MT of Cane Crushed)

Note: # -Water taken from Nira right bank canal,* - Sugarcane condensate, $ - Treated water from
ETP, @ - STP treated effluent, , - Harvested rainwater

Table 7. Water Consumption in Acetic Acid Plant, Bio Fertilizer Plant & Ethanol Plant
(As per the Valid Consent)

No. | Description Existing Quantity (M*/D)
L Domestic 5.30
II. | Industrial
a. Process 100.20
Cooling makeup 300
C. Boiling makeup
Total 405.5

b. Effluent Treatment & Disposal
i) Domestic Effluent Treatment & Disposal

Domestic effluent generated from existing complex is to the tune of 44 CMD same is being
treated in soak pit followed by septic tank. After implementation of expansion project, total
domestic effluent from SMSMPSSKL campus shall be 46 CMD (28 CMD from Sugar Factory
& Co-gen Plant and 18 CMD from distillery) same shall be treated in Proposed STP.



ii) Industrial Effluent Treatment & Disposal

Total trade effluent generated from existing Sugar Factory & Co-gen Plant is 600 CMD. Same
is treated in existing Effluent Treatment Plant (ETP) having capacity 750 M3/D provided on
site comprising of primary, secondary & tertiary unit operations. Presently, treated effluent
from ETP is used for irrigation . Flow chart of existing sugar factory ETP and CPU is presented
at figure -2 & 3.

Effluent quantity generated from 120 KLPD Distillery operations are as follows- total raw
spentwash generated @ 960 M>/D, same would be concentrated in Multiple effect evaporator
(MEE) and the conc. spentwash @ 192 MT/D (1.6 KL/KL of alcohol) will dried in Agitated
Thin Film Dryer (ATFD) to form powder. Other effluents viz. spent lees @ 166 M?*/D, MEE
condensate @ 845 M?/D and other effluents @ 133 M?/D treated in CPU under distillery unit.
Refer figure 4 for the CPU flow diagram w.r.t. proposed distillery. Treated water from CPU
will be reused in process and boiler makeup, thereby achieving Zero Liquid Discharge (ZLD).

Table 8. Effluent Generation from Existing & Expansion Distillery

Description Existing After Expansion Treatment
120 KLPD (M3/D)
60 KLPD C Molasses Cane Juice
(M3/D)

Domestic 16 18 18 Presently treated in soak pits
under expansion it will be
treated in STP.

Process Raw Spent wash Raw Spent Raw Spent Raw spentwash from Syrup

—480 wash — 960 wash — 480 based operations shall be
Conc. Conc. Conc. concentrated in
Spentwash — 96 Spentwash — | Spentwash — 96 | MEE.Further Conc.
(1.6 KL/KL) 192 (1.6 KL/KL) | Spentwash shall be dried in
(1.6 KL/KL) Agitated Thin Film Dryer
(ATFD) to form powder.
Existing composting
treatment will be

discontinued.
MEE MEE MEE Other Effluents viz. spent
Condensate — Condensate— Condensate— lees, cooling blow down,
384 845 422 boiler blow down, lab &
Spent Lees —87 | Spent Lees — Spent Lees — | washing, MEE condensate
166 105 forwarded to Distillery CPU.

Cooling Blow 27 72 72 Treated effluent 1s fully

down recycled in process &

Boiler Blow 12 24 24 cooling make up to achieve

down Zero Liquid Discharge

Lab; Washing 3 7 7 (ZLD)

DM Backwash 12 30 30

Conc. Conc. Conc.
Spentwash — 96 | Spentwash — Spentwash —
Total Other effluent 192 96
- 525 Other effluent | Other effluent
—1144 — 660




Table 9. Effluent Generation from Sugar Factory & Co-gen Plant

Description Effluent, M*/D Disposal
(Existing Sugar & Cogen)

Domestic 28 Proposed STP
Industrial
a. Process 356 Treated in existing ETP
b. Cooling Blow 100 provided on site
down
c. Boiler Blow down 67
d. Lab & Wash 10
e. DM Backwash 67

Industrial Total 600

(a+b+c+d+e)

Effluent Norm:
100 Lit. / MT Cane 60 lit.
crushed

Table 10. Effluent Generation from Acetic Acid Plant, Bio Fertilizer Plant & Ethanol
Plant (As per the Consent of Renewal)

Description Effluent (M3/D) Treatment
Domestic 5.1 For Gardening
Industrial 85.1 For Gardening

Figure 3. Flow Chart of Existing Sugar Factory ETP

Inlet FP Filtrate
GO0 WP [ Diay
l—} » = Equalization Tank = Anzarobic Filter =
(30X 11X 25 M) (31X 10X 25M)
Bar Scresn Chemical
Chamber O & G Tank Y 3 Diosing Tank
[2x15%15n) (E0X3.0X15M) 4 (40X 3.0 % 1.5M]
_____________________ 3
®_N RO Reject to
A E ! Equatization Tank
et Agration Tank -1
£ (30X13XZTM)
s it
Sec. |
r Clarifiar RAS |
\ EMax2 i
ACF M SWD) i
v P;[f [2X2 X2 M) i
Collection Tank Aesration Tank -H I
M e ! [ e
o=t M /Hr, _ . (20515 %27 M) .
= Fitrate to | |
Re:se Equalizstion | et
Tank - RAS :
O
No | Parameters | Unit | inlst | Outlet Filter Pre=s to Disposal
1 ] = 5.6 7-8 Mote:
2 COD | mg/lit | 1200-1600 | <250 RAS: Return Activated Sludge
3 BOD ma/lit | 800— 1000 | < 100 Legends: £P: Filter Press
4 TD5 mg/lit | 1800 - 2000 | < 2100 Bxdsting Unrt_r: O PSF: Pressure Sznd Filter
5 55 mg/lit | 4950500 | =100 Propased Units [ ] ACF: Activated Carbon Filkr




Figure 4. Flow Chart of Existing Sugar CPU

Aeration Tank 1
(20K 15 x 2 M)

Irilet
pasn FF Filtrata
KT Ty
- Equatizamion / . TS v
*y Newtesizaan Tark |—— e | ]
(202155 3EM) Fiasn Misar i
Baair Sereen Culim (2X2N2 MY
O B G Tank i
(3K 2.5 X 28 i
Silklge s FP HAS.
: inrarmediate Tark -BAT
T Recycle t—o‘_o‘_ (2 428 X 2 50 (15 12 X A5M]-
ACF P5F -
TSN 75 MANT i
Filtesr Fress — u:u":?:::;
: T
Mo | Pemoerers | iser Dhuntes B e l
1 |gH 5-5 i-B ACF. Aregu Carbon Fitar S 1o Dhsganel
FI [T SO0 - A0 | < LoD
N s e Logencs
% |TOosimet) [2000-2000] 4100 | ers ey Tube Seter Exstrglinee [T
& |crjrgh] | son-coo «E0 54T - Secondery Tube Semer Pyt [
Figure 5. Flow Chart of Proposed Distillery CPU
Condensate & EP Filtrate
other Effluents
1144 CMAD \I{ :
RE'?CTH (3% 4x4 M)
. N Elg
L) Em::ﬁmn R Aeration Tank | |
(20 X12¥3M) I:I . (253 16 x4 M)
i Biitras Flash Biz=r :
# Y Ty xaxaim) e
~Q FF Exzxam FP
B RO
-1 .
E ~ nit

Chlarine
O | < contact
tank
ACF PSF

50 Cu b S0 CuM
e e

Reuse 1072 /Hr { Hr ot S G >
CMD \L
. Filter Siudge
Sludge to Disposal £— Pias €__________________________:;;
FiEtral;:e to
Equazlization Tank
Mo Para. Inlat Outlat
1 |pn 56 7-3
e 2 | 2E00-4000 <100
ACF: Activated Carban Filter
F5F : Pressure Sand Fifter. 3 |s00 2000-2500 < 50
PET: Primary Tube Settler 4 [TDE 2000-3000 <100
FP: Fitter Prass. &1 Parameters are in mg/L except pH

10



Figure 6. Flow Chart of Proposed STP

Proposed STP (Capacity: 50 M3/Day)

Inlet
50 M3 Day
Bar Screen 0&G Equalization Fump SEd;;n::;?;n B Anaerobic Contact
—>| Chamber ¥ Chamber > Tank —— CEamber Media Chamber
4 M3 4 M3 40 M3 11.673 M3
{4 h7) 4 M=) [ ] (6.832 M) [ )
S
E Recirculation
Line
Treated Water Tank Disinfection Sedimentation Moving Bed
To Reuse =—— (25 M3 Chamber Chamber — Chamber
(0380 M) (5.048 ) {12513 M7
MNo. | Parameter | Unit Intet Outlet
1 |pH - 60—-85 60-85
2 |coD mg/lit 400 — 500 <50
3 |BOD mg/lit 250 —300 <20
4 | TS5 mg,/lit 150 - 250 <30
5 |0D&G mg,/lit 20-30 < 10

B. Air Emissions

Under expansion project, the existing 140 TPH bagasse based boiler & 50 TPH bagasse boiler
will be used. Steam required will be taken from existing boilers. Bagasse will be used for both
140 TPH & 50 TPH boiler & ESPs along with common stack of 80 M height will be provided.
In existing unit, the 140 TPH boiler is used for Sugar factory. The 50 TPH boiler is used for
distillery unit, out of which 25 TPH is utilized in existing distillery while under expansion
remaining 25 TPH will be utilized. Hence total bagasse requirement for existing 140 TPH
boiler & 50 TPH boiler will be 1680 MT/D & 400 MT/D respectively. The details on boiler &
APC equipment is given as follows-

Table 11. Details of Boiler and Stack in SMSMPSSKL

No. Description Existing
Sugar & Co-gen + Distillery
Boiler D.G.Set
Sugar Factory | Distillery
1 Capacity 140 TPH 50 TPH 750 KVA
2 Number 1 1 2
3 Fuel type Bagasse Bagasse Diesel
4 | Fuel Qty. | Exist. 1680 MT/D 400 MT/D 1500 lit/year
Exp. - 200 MT/D
5 | Stack Height AGL 80 M 6 M (ARL)
6 | MOC RCC MS
7 | Shape Round Round

11



8 | Diameter
9 | APC Equipment

4M 0.45 M (OD) EACH
ESP (4 Field) ;

Note: There will not be any new boiler under expansion of Distillery.

C. Noise Pollution Aspect
1. Sources of Noise

1.In the Distillery, very high noise generating sources would not exist. Expected noise levels in

the section would be about 70 dB (A) or so. Adequate noise abatement measures like silencer
& maintenance of pumps, motors, and compressors would be carried out and enclosures would
be provided to abate noise levels at source. Moreover, enclosures to the machinery would be
provided wherever possible.

ii.Fermentation section & distillation section would be the other minor noise generating sources.
The expected noise levels in these sections would be in range of 70 to 80 dB(A).

iii.Existing sugar factory and co-gen; noise generating sources are the boiler house, turbine rooms,
cane crushing section and mill house, etc.

iv.Adequate green belt would be developed in phase wise manner in and around the industry. So
that it would further attenuate the noise levels.

Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

Different types of hazardous wastes that are being generated from the existing & expansion
project and their disposal is presented in the following table.

Table 12. Details of Hazardous Waste

No. Category Quantity (MT/D) Disposal
Existing After Expansion
1 (5.1) Used Oil 0.1 0.2 Sales to Authorized Recyclers

E. Solid Wastes
Table 13. Solid Waste Generation & Disposal

) Quantity (MT/D) )
No. Unit Type Existing | After Expansion Disposal

1 Sugar Factory & | ETP Sludge 0.5 0.5 Used as Manure

Co-gen Plant Boiler Ash Brick
(Bagasse) 504 504 Manufacturing
2 | Distillery Yeast Sludge 390 780 Used as Manure

Boiler Ash 18 36 Brick
(Bagasse) Manufacturing
CPU Sludge 0.52 1.12 Used as Manure

Control Measures

Waste minimization techniques are followed at the Industry. Same practice shall be continued.

12




F. Odor Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains.

Control Measure

Measures adopted under existing unit for controlling same are proper housekeeping, sludge
management in biological ETP units, steaming of major pipe lines, regular use of bleaching
powder in the drains, efficient handling, prompt & proper disposal of press mud. Under
proposed project of distillery, spentwash shall be carried through closed pipeline for spentwash
storage and handling activity shall be entirely eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and
disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after proposed expansion.

H. Environmental Management Cell (EMC)

SMSMPSSKL is already having an EMC functioning under its sugar factory. Members of the
EMC are well qualified and experienced in their concerned fields. This cell shall be further
augmented suitably under proposed expansion of distillery.

I. Budgetary Allocation by Industry towards Environment Protection

Details of capital as well as O & M costs towards environmental aspects under the existing as
well as proposed establishment setup are as follows —

Table 14. Capital as well as O & M Cost (Existing & Proposed)

Cost (Rs. Lacs)
No. [ Description . 0&
Capital M/Yr
A | Existing
1 [ Air Pollution Control: 4 field ESP- 1 No, Common Stack of 550 50
height 80 M & OCMS
2 | Water Pollution Control: Sugar Factory ETP & CPU, 702 60
Distillery CPU, MEE, Spentwash Storage Tank and OCMS
3 | Noise Pollution Control 30 5
4 |Environmental Monitoring & Management, Lab & 50 5
Chemicals
5 | Occupational Health & Safety 100 10